



*Pediatric
Endocrinology*

IMPORTANT MEDICAL INFO

**THIS PATIENT NEEDS DAILY
REPLACEMENT
THERAPY
WITH CORTISONE**

In the event of serious illness,
trauma, vomiting or diarrhoea,
hydrocortisone (and iv saline
infusion when possible)
should be administered
WITHOUT DELAY.

Age: < 1 year: 25mg IV or IM
Age: 1-6 year: 50mg IV or IM
Age: > 6 years: 100mg IV or IM

*European Society for
Pediatric Endocrinology*



*Pediatric
Endocrinology*

IMPORTANT MEDICAL INFO

**THIS PATIENT NEEDS DAILY
REPLACEMENT
THERAPY
WITH CORTISONE**

In the event of serious illness,
trauma, vomiting or diarrhoea,
hydrocortisone (and iv saline
infusion when possible)
should be administered
WITHOUT DELAY.

Age: < 1 year: 25mg IV or IM
Age: 1-6 year: 50mg IV or IM
Age: > 6 years: 100mg IV or IM

*European Society for
Pediatric Endocrinology*



*Pediatric
Endocrinology*

IMPORTANT MEDICAL INFO

**THIS PATIENT NEEDS DAILY
REPLACEMENT
THERAPY
WITH CORTISONE**

In the event of serious illness,
trauma, vomiting or diarrhoea,
hydrocortisone (and iv saline
infusion when possible)
should be administered
WITHOUT DELAY.

Age: < 1 year: 25mg IV or IM
Age: 1-6 year: 50mg IV or IM
Age: > 6 years: 100mg IV or IM

*European Society for
Pediatric Endocrinology*



Name

Personnumber/Date of birth

www.adrenals.eu



Name

Personnumber/Date of birth

www.adrenals.eu



Name

Personnumber/Date of birth

www.adrenals.eu